
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN FRANCISCO BAY REGION 

1515 Clay Street, Suite 1400, Oakland, California 94612 
waterboards.ca.gov/sanfranciscobay

REVISED TENTATIVE ORDER R2-2025-00XX 
NPDES PERMIT CA0038318

The following Discharger is subject to the waste discharge requirements (WDRs) set 
forth in this Order:

Discharger City and County of San Francisco, by and through the Airport 
Commission, and North Bayside System Unit (NBSU)

Name of Facility San Francisco International Airport, Mel Leong Treatment 
Plant (Sanitary Plant and Industrial Plant) and sanitary sewer 
system

Facility Address Bldg. 910 Clearwater Drive 
San Francisco, California 94128 
San Mateo County
[...]
TABLE F-14. WQBEL CALCULATIONS ..................................................................................................... F-39

TABLE F-15. MONITORING REQUIREMENTS SUMMARY ..................................................................... F-52



City and County of San Francisco Airport Commission and NBSU Order R2-2025-XXXX
San Francisco International Airport, Mel Leong Treatment Plant NPDES Permit CA0038318

ATTACHMENT F — FACT SHEET F-3

ATTACHMENT F – FACT SHEET

This Fact Sheet includes the legal requirements and technical rationale that serve as 
the basis for the requirements of this Order. As described in section 2.2 of the Order, 
the Regional Water Board incorporates this Fact Sheet as findings supporting the 
issuance of the Order.

1. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

Table F-1. Facility Information
WDID 2 417033001

CIWQS Place ID 256506 (Industrial Plant) 
256507 (Sanitary Plant)

Discharger City and County of San Francisco, by and through the Airport Commission, 
and North Bayside System Unit (NBSU)

Name of Facility San Francisco International Airport, Mel Leong Treatment Plant (Sanitary 
and Industrial Plants) and wastewater collection systems

Facility Address Bldg. 924 Clearwater Drive, San Francisco, CA 94128  
San Mateo County

Facility Contact, Title, and 
Phone Leroy Sisneros, Director of Facilities, (650) 821-5400

Authorized Person to Sign 
and Submit Reports Same as above

Mailing Address P.O. Box 8097, San Francisco, CA 94128
Billing Address Same as Mailing Address
Type of Facility Sanitary and Industrial Wastewater Treatment Plants
Major or Minor Facility Major
Threat to Water Quality 1
Complexity A
Pretreatment Program No
Reclamation 
Requirements Order WQ 2016-0068-DDW

Mercury and PCBs 
Requirements NPDES Permit CA0038849

Nutrients Requirements NPDES Permit CA0038873

Facility Permitted Flow Sanitary Plant: 1.2 million gallons per day (MGD) (average dry weather flow) 
Industrial Plant: 1.2 MGD (average dry weather flow)

Facility Design Flow
Sanitary Plant: 1.2 MGD (average dry weather flow) 
Sanitary Plant: 2.2 MGD (hydraulic capacity) 
Industrial Plant 1.6 MGD (hydraulic capacity)

Watershed San Francisco Bay
Receiving Water Lower San Francisco Bay
Receiving Water Type Marine
Date of Last Inspection June 12, 2024



City and County of San Francisco Airport Commission and NBSU Order R2-2025-XXXX
San Francisco International Airport, Mel Leong Treatment Plant NPDES Permit CA0038318

ATTACHMENT F — FACT SHEET F-4

1.1. The City and County of San Francisco, by and through the Airport Commission, 
and the North Bayside System Unit (NBSU) (together, the Discharger) discharge 
treated wastewater into the deepwater channel of Lower San Francisco Bay. The 
City and County of San Francisco owns and operates the Mel Leong Treatment 
Plant at the San Francisco International Airport and the associated wastewater 
collection systems. The Mel Leong Treatment Plant consists of a sanitary 
wastewater treatment plant (Sanitary Plant) and an industrial wastewater 
treatment plant (Industrial Plant) and discharges effluent to the NBSU forcemain.

The NBSU is a joint powers authority that includes the cities of Burlingame, 
Millbrae, South San Francisco, and San Bruno, and the City and County of San 
Francisco acting by and through its Airport Commission. The NBSU owns and 
operates the effluent forcemain, the combined effluent pumping station, effluent 
dechlorination facilities, and the deepwater outfall. For the purposes of this Order, 
the Sanitary Plant, the Industrial Plant, and their associated collection systems, 
and the NBSU forcemain, combined effluent pumping station, dechlorination 
facilities, and deepwater outfall, are collectively referred to as the “Facility.”

For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and State laws, regulations, plans, or policies are held to be 
equivalent to references to the Discharger herein.

1.2. The Discharger is regulated pursuant to National Pollutant Discharge Elimination 
System (NPDES) Permit CA0038318. The Discharger is authorized to discharge 
subject to the WDRs in this Order at the discharge location described in Table 1 of 
this Order.

1.3. The Discharger was previously subject to Order R2-2018-0045 (previous order) as 
amended by R2-2021-0028 and R2-2023-0023. 

· Order R2-2021-0028 amended Order R2-2016-0008 and the previous order to 
provide updated monitoring requirements and require supplemental funding for 
the Regional Monitoring Program (RPM).

· Order R2-2023-0023 amended the previous order to update effluent 
limits and monitoring requirements for total residual chlorine and remove 
effluent limits and monitoring requirements at the Sanitary Plant for oil 
and grease.

Provisions of these orders have been incorporated into this Order.

1.4. The Discharger filed a Report of Waste Discharge and submitted an application for 
reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on 
March 1, 2023.

1.5. Regulations in the Code of Federal Regulations, title 40 (40 C.F.R.), section 
122.46, limit the duration of NPDES permits to a fixed term not to exceed five 
years. Accordingly, this Order limits the effective period for the discharge 



City and County of San Francisco Airport Commission and NBSU Order R2-2025-XXXX
San Francisco International Airport, Mel Leong Treatment Plant NPDES Permit CA0038318

ATTACHMENT F — FACT SHEET F-5

authorization. Pursuant to 40 C.F.R. section 122.6(d) and California Code of 
Regulations, title 23, section 2235.4, the terms and conditions of an expired permit 
are automatically continued pending reissuance of the permit if the Discharger 
complies with all requirements for continuation of expired permits.

1.6. The Discharger is also regulated pursuant to NPDES Permits CA0038849 and 
CA0038873, which establish requirements on mercury and polychlorinated 
biphenyls (PCBs) and nutrients from wastewater discharges to San Francisco Bay. 
This Order does not affect those permits.

1.7. When applicable, State law requires dischargers to file a petition with the State 
Water Resources Control Board (State Water Board), Division of Water Rights, 
and receive approval for any change in the point of discharge, place of use, or 
purpose of use of treated wastewater that decreases the flow in any portion of a 
watercourse. The State Water Board retains separate jurisdictional authority to 
enforce such requirements under Water Code section 1211. This is not an NPDES 
permit requirement.

2. FACILITY DESCRIPTION

2.1. Wastewater and Biosolids Treatment

2.1.1. Location and Service Area. The treatment plants are located at the San 
Francisco International Airport. The Sanitary Plant includes a collection system 
and treats sanitary wastewater from airplanes and airport facilities, including 
terminal restrooms, hangars, restaurants, and shops. The Industrial Plant 
includes a separate collection system and treats industrial wastewater from 
maintenance shops and vehicle washing, as well as first-flush stormwater runoff 
from industrial areas. Process drains in the wastewater treatment plant area 
route to the Sanitary Plant, which may collect stormwater, overflow industrial 
wastewater from the equalization tank, and other incidental process 
wastewater. Additionally, secondary-treated industrial effluent may be routed to 
the Sanitary Plant’s chlorine contact channel to allow maintenance of the 
Industrial Plant’s chlorine disinfection system. In emergency situations, the 
Discharger may use either plant to store or treat flows, spills, or overflows that 
would normally flow to the other plant to ensure that all wastewater is 
adequately treated; however, this Order does not authorize untreated or 
partially-treated sanitary wastewater to be routed to the Industrial Plant. The 
service population for these treatment plants is estimated to be about 7,000. 
During the previous order term, the Sanitary Plant treated an average daily flow 
of 0.58 MGD, with the highest reported average daily flow being 1.4 MGD, while 
the Industrial Plant treated an average daily flow of 0.42 MGD, with the highest 
reported average daily flow being 1.3 MGD.

Attachment B provides a map of the area around the treatment plants.



City and County of San Francisco Airport Commission and NBSU Order R2-2025-XXXX
San Francisco International Airport, Mel Leong Treatment Plant NPDES Permit CA0038318

ATTACHMENT F — FACT SHEET F-6

2.1.2. Collection System. Sanitary wastewaters from airport facilities are collected 
and conveyed to the Sanitary Plant through a sanitary collection system 
consisting of approximately 31 miles of sewer piping, 8 lift stations, and 
20 pump stations. Industrial wastewaters from airport facilities are collected in a 
separate industrial collection system consisting of approximately 12 miles of 
piping and 20 pump stations directing wastewater to a force main leading to the 
Industrial Plant, possibly using the four detention basins described below for 
equalization.

The first flush of stormwater runoff from terminals, taxiways, tarmacs, and 
aircraft and vehicle parking is collected in the stormwater collection system, 
which consists of approximately 91 miles of piping and 19 pump stations, and 
then routed to one of four detention basins: the North Field Detention Basin 
(0.25 MG), the South Field Detention Basin (1.5 MG), the West Field Detention 
Basin (6.1 MG), and the East Field Detention Basin (0.5 MG). All water entering 
these basins is pumped to the Industrial Plant for treatment. When the basins 
are full, the excess runoff is discharged directly to San Francisco Bay through 
one of nine stormwater outfalls. 

Runoff from a few active airport areas is not collected in basins but is either 
pumped to the Industrial Plant or discharged directly to San Francisco Bay 
through the stormwater collection system. In general, runoff from runways and 
some portions of taxi ways is discharged directly to San Francisco Bay after 
flowing through grassy runway medians. The Discharger routinely removes 
rubber and possible contaminants on runways that may be left after plane 
landings. Deicing fluids, used to defrost planes, could be used at any gate 
depending on the destination of the departing aircraft but, in practice, are 
infrequently used. To prevent deicing fluid from entering the storm drain system, 
the Discharger requires that adjacent storm drains be covered prior to the start 
of deicing operations and that a vacuum scrubber be used to remove any 
residual fluid left on the pavement for treatment at the Industrial Plant.

2.1.3. Wastewater Treatment. The Sanitary Plant treatment operations consist of 
punched plate screens, grit removal, flow equalization, biological treatment 
using sequencing batch reactors, effluent flow equalization, and chlorination. 
Solids from the sanitary wastewater treatment process are thickened by gravity 
belt thickeners, treated with anaerobic digestion, and primarily dewatered with 
centrifuges before being hauled offsite for reuse. The facility also has a belt 
filter press and drying beds that can be used for additional dewatering when 
centrifuges are unavailable. Over the previous permit term, the sanitary 
treatment plants headworks was replaced. The Discharger upgraded 
odor/hydrogen sulfide removal, screening, grit removal, the digester gas 
system, dewatering equipment, and electrical distribution.

During the previous order, the Discharger completed upgrades to its industrial 
treatment operations and decommissioned old units on February 12, 2020. The 
Industrial Plant treatment operations consist of flow equalization, flocculation, 



City and County of San Francisco Airport Commission and NBSU Order R2-2025-XXXX
San Francisco International Airport, Mel Leong Treatment Plant NPDES Permit CA0038318

ATTACHMENT F — FACT SHEET F-7

dissolved air flotation, pH adjustment (as needed), ozone, BAF (Biologically 
Active Filtration), and chlorination. In addition to the flow equalization tank at the 
start of the industrial wastewater treatment process, the Discharger may use 
the four detention basins described in Fact Sheet section 2.1.2, above, to store 
industrial wastewater and stormwater, thereby providing a steady flow to the 
Industrial Plant for recycled water production. The Discharger primarily uses the 
West Field Basin for this purpose because it has the largest capacity. After 
equalization, the Discharger adds coagulants and polymers to flocculate the 
combined industrial wastewater and any incoming first flush of stormwater. 
Solids from the industrial wastewater treatment process are collected from the 
dissolved air flotation unit and dewatered with a centrifuge or drying beds 
before being hauled offsite for disposal. The chlorinated effluent from both 
plants is combined at a pumping station and discharged to the NBSU pipeline, 
which transports treated wastewater to the South San Francisco and San Bruno 
Water Quality Control Plant for dechlorination using sodium bisulfite prior to 
discharge to Lower San Francisco Bay from Discharge Point 002. All treatment 
steps are shown in the process flow diagrams in Attachment C.

2.1.4. Sludge and Biosolids Management. The dewatering and disposal of biosolids 
from the Sanitary Plant and Industrial Plant are separate. Biosolids from the 
Sanitary Plant are treated by gravity belt thickening and anaerobic digestion, 
then dewatered with centrifuges or air-dried using sludge drying beds. Final 
sludge cake and air-dried sludge is transported to a composting facility. Sludge 
and scum from the Industrial Plant are pumped to separate sludge beds or 
centrifuges for dewatering. The dried industrial waste sludge is trucked offsite 
and used as daily cover at a landfill.

2.1.5. Stormwater Management. This Order covers stormwater discharges from 
certain areas of the airport. Stormwater from tarmac areas in excess of the 
available storage capacity in the detention basins is discharged directly to San 
Francisco Bay. Several airport areas are occupied by tenants, and all tenants 
are prohibited by the airport’s rules and regulations from generating any 
unauthorized discharges to the stormwater runoff collection system. Stormwater 
from most of these tenant-occupied areas is covered under this Order; 
however, stormwater from a portion of the area occupied by the United 
Maintenance Operation Center flows directly to San Francisco Bay. United 
Airlines enrolls its stormwater discharges under the statewide industrial 
stormwater NPDES permit (NPDES General Permit CAS000001) and thus is 
not covered by this Order.

In addition to providing flow equalization for industrial wastewater influent, the 
airport’s four detention basins store the first flush of rainfall runoff generated at 
sections of the airport where industrial activities take place. Once these basins 
are filled, the inflow gates are closed, and each basin is isolated from the 
stormwater conveyance pipelines. Any additional runoff is discharged directly 
from the storm drain system to San Francisco Bay. The runoff stored in the 
detention basins is pumped to the Industrial Plant for treatment.



City and County of San Francisco Airport Commission and NBSU Order R2-2025-XXXX
San Francisco International Airport, Mel Leong Treatment Plant NPDES Permit CA0038318

ATTACHMENT F — FACT SHEET F-8

The statewide construction stormwater NPDES permit (NPDES General Permit 
CAS000002) covers stormwater discharges associated with construction 
activities taking place west of Highway 101.

2.1.6. Recycled Water Activities. The Discharger diverts a portion of the chlorinated 
effluent from the treatment plants from the combined pumping station or a 
portion of the chlorinated effluent from the Industrial Plant’s chlorine contact 
channel through anthracite filters for use as recycled water. The Discharger has 